UECHD

CHIPPER/SHREDDER
PARTS CATALOG

MODELS: SH-3000

SH-5000 S/N E081543
SH-8000 S/N E081543
SH-8000E S/N E081543
SH-8000 I.C. S/N E081543
SH-8000 R. S/N E081612

(1992/1993 MODELS)

ECHO, INCORPORATED
400 OAKWOOD ROAD
LAKE ZURICH, IL 60047

999222 02243
10/92



3 08 @3

\1._,/0//.1./\ <
Z\N
ANt

d

SH-3000, 5000, 8000/E/Il.C./R.



SH-3000, 5000, 8000/E/I.C./R.

KEY PARTNUMBER QTY DESCRIPTION REMARKS
1 70070196 1 SHREDDER FRAME, 3 HP
700 70197 1 SHREDDER FRAME, 5 HP
700 70198 1  SHREDDER FRAME, 8 HP
2 700 70191 1 HOPPER,3HP
700 70192 1 HOPPER,5HP
700 70193 1 HOPPER, 8 HP
3 700 15003 16 BOLT,5/16 X 3/4
4 700 15356 47 NUT, 5/16 NYLOCK
5 700 15416 25 WASHER, 5/16 SAE FLAT
6 70070190 1 CHIPPER CHUTE, (3 HP)
700 70189 1 CHIPPER CHUTE, (5 & 8 HP)
7 GRATES (SEE ACCESSORIES)
8 70070044 1  ROTOR, 3HP
700 70277 1 ROTOR,5HP
700 70062 1 ROTOR, 8 HP
9 700 70547 1 SHREDDERKIT, (3 & 5 HP) CONSISTS OF THE FOLLOWING:
700 70047 18  SHREDDER SECTION
700 15445 4  BOLT, 10-24 X 1-1/2 SKT
700 15397 4  NUT, 10-24 NYLOCK
700 70031 4  SHAFT, KNIFE
700 70533 4  SPACER,0.75 X 2.170
700 70537 2  SPACER, 1.0 X 1.70 (W/HOLE)
700 70534 2  SPACER, 0.75 X 0.620
700 70538 2  SPACER, 1.0 X 1.240 (W/HOLE)
99922202250 1 INSTRUCTIONS, SHREDDER KIT
9 700 70546 1 SHREDDERKIT, (8 HP) CONSISTS OF THE FOLLOWING:
700 70047 26 SHREDDER SECTION
700 15445 4  BOLT, 10-24 X 1-1/2 SKT
700 15397 4  NUT, 10-24 NYLOCK
700 70064 4  SHAFT, KNIFE
700 70533 4  SPACER,0.75 X 2.170
700 70537 2  SPACER, 1.0 X 1.70 (W/HOLE)
700 70534 4 SPACER, 0.75 X 0.620
700 70538 2  SPACER, 1.0 X 1.24 (W/HOLE)
99922202249 1  INSTRUCTIONS, SHREDDER KIT
700 70536 2  SPACER, 0.75 X 1.24
700 70535 2  SPACER,0.75 X 1.85
10 700 70121 1 CHIPPER KNIVES (SET OF 2)
11 700 70194 1 DISCHARGE DOOR (3 & 5 HP)
700 70195 1 DISCHARGE DOOR (8 HP)
12 700 70087 1 SHAFT, DOOR PIVOT (3 & 5 HP)
700 70088 1 SHAFT, DOOR PIVOT (8 HP)
13 700 15409 2  WASHER, 5/16 NYLON FLAT
14 700 15411 2 PUSHNUT, 5/16
15 700 70038 1 ANGLE, CLUTCH PIVOT
16 700 69126 2  SPACER, IDLER PIVOT
17 700 15219 1  BOLT.5/16 X1
18 700 70046 1 SPACER, IDLER
19 700 17740 1 PULLEY, 3-1/2 IDLER
20 700 15102 1 BOLT, 3/8 X 2-3/4 CRG
21 700 15388 1 NUT, 3/8 NYLOCK
22 700 70068 1 CLUTCHROD
23 700 17833 1 SPRING, CLUTCH
24 700 15354 1 ROLLPIN, 5/32 X 3/4
25 700 15097 1 WASHER, 1/2 SAE FLAT
26 700 15375 1 COTTERPIN, 1/8 X 1

2 CONTINUED



SH-3000, 5000, 8000/E/I.C./R.




SH-3000, 5000, 8000/E/1.C./R.

KEY PARTNUMBER QTY DESCRIPTION

REMARKS

27 700 70040 1 ARM, CLUTCH ENGAGEMENT
28 700 17524 1 GRIP, CLUTCH ARM
29 700 15436 1 BOLT,5/16 X 1-1/4
30 700 16088 2  BRUSH, (3&5HP)
700 16089 2  BRUSH, (8 HP)
31 700 70488 2  STRIP, BRUSH RETAINING
32 70070078 1 BELT GUARD, UPPER
33 700 70082 1 ANGLE, (GUARD SUPPORT)
700 70256 1 ANGLE, (HONDA GUARD SUPPORT)(8 HP)
34 700 15413 1 BOLT,1/2X 3/ANF
35 700 15097 1 WASHER, 1/2 SAE FLAT
36 700 15402 1 NUT, 5/16 TINNERMAN
37 700 70083 1  GUARD, LOWER BELT
38 700 17831 2  BEARING, 1" FLUSHMOUNT
700 16234 2  BEARING, CAST FLANGE (8000 R ONLY)
39 700 15349 3  BOLT,5/16 X 7/8 CRG (3 HP)
700 15350 3  BOLT,5/16 1-3/4 CRG (5 & 8 HP)
40 700 15403 4  BOLT,5/16 X 1-/34
41 700 15250 12 WASHER, 5/16 FLAT
42 700 17959 1 PULLEY, 4 X3/4B (3 &5 HP)
700 17958 1 PULLEY, 4 X 1B (8 HP)
43 700 15434 1 KEY, 3/16 X 1-1/2 SQ. (3 & 5 HP)
700 15418 1 KEY, 1/4 X 1-1/2 SQ. (8 HP)
44 700 16081 1 BELT,5L27 (3&5HP)
700 16043 1 BELT, 5L28 (8 HP)
45 700 17958 1 PULLEY,4X1B
46 700 15418 1 KEY, 1/4 X 1-1/2 SQ.
47 700 17867 2  WHEEL, 8.0 X2.25 (3 HP)
700 17832 2  WHEEL, 10.5 X 3.5 TURF (5 & 8 HP)
48 700 15406 2  PUSHNUT, 58
43 99945000300 3  DECAL, MODEL SH-3000
999450 00310 3  DECAL, MODEL SH-5000
99945000320 3  DECAL, MODEL SH-8000
99945000330 3  DECAL, MODEL SH-8000 E
99945000340 3  DECAL, MODEL SH-8000 1.C.
99945000350 3  DECAL, MODEL SH-8000 R
50 700 17497 1 PIPE, 1/4X4
51 700 17496 1 CAP, 1/4 PIPE
52 700 17865 1 BUSHING, 1/4 X 3/8 NPT (8 HP)]
53 700 15300 4  BOLT,5/16 X 5/8
54 700 17794 1 BELT, GUIDE
55 700 15381 1 BOLT, 5/16 X 3/4 UNF
56 700 15349 9  BOLT,5/16 X 7/8 CRG
700 15398 3  BOLT,5/16 X 1-1/4 CRG (8000 R ONLY)
57 70070495 3  SPACER
700 70285 38  SPACERS (8000 R ONLY)
58 700 15178 38  NUT,5/16 CENTERLOCK
59 700 17981 1 CAP, ROTOR SHAFT END
700 70760 1 CAP, ROTOR SHAFT END (8000 R ONLY)



SH-8000E/R.

SH-8000E

SH-8000 R




SH-8000E/R.

KEY PARTNUMBER QTY DESCRIPTION REMARKS
SH-8000E
1 70070141 1 BATTERY BOX
2 70070144 1 ANGLE, BATTERY HOLD DOWN
3 70015419 2 BOLT, 5/16 X 8-3/4 L
4 700 15250 2 WASHER, 5/16 FLAT
5 70015356 4 NUT, 5/16 NYLOCK
6 70015349 2 BOLT, 5/16 X 7/8 CRG
7 70017771 1 ELBOW, 1/4 NPT
8 70017863 1 PANEL, STARTER CONTROL
S 70017890 1 TERMINAL, 3/8 RING
10 700 17889 1 CABLE, BATTERY NEGATIVE
11 700 17888 1 CABLE, BATTERY POSITIVE
12 70017320 2 TIE, NYLON CABLE
13 700 15416 2 WASHER, 5/16 SAE FLAT
SH-8000 R./Dual Belt Kit
99945100170 1  Dual Belt Kit Includes Iltems 14 -32
14 70017995 2 PULLEY, 4 X 12 A GROOVE
15 700 17996 1 BELTS, (2) MATCHED SET
16 70017997 1 PULLEY, 3-1/4 FLAT IDLER
17 70017833 1 SPRING, 0.72 O.D., 3.50 LENGTH
18 700 69239 1 SPACER, IDLER PIVOT
19 70070287 1 WELDMENT, 2 BELT IDLER
20 700 70357 1 PIVOT TUBE
21 700 70358 1 PUSH ROD WELDMENT
22 700 70361 1 SWIVEL, PUSH ROD
23 70070362 1 SPACER, 0.63 X 0.75
24 700 15047 1 NUT, 3/8 CENTERLOCK
25 700 15031 1 WASHER, 3/8 FLAT
26 700 15437 1 BOLT 3/8 X 2-3/4
27 700 15356 1 NUT, 5/16 NYLOCK
28 700 15416 1 WASHER, 5/16 FLAT
28 700 15103 1 BOLT,5/16 X3
30 700 15354 1 ROLL PIN, 5/32 X 3/4
31 70015375 1 COTTERPIN, 1/8 X 1
32 700 18097 2 WASHER, 1/2 FLAT
SH-8000 R. ONLY
33 700 15418 1 KEY, 1/4 X 1-1/2
*34 700 16003 2 WHEEL ASSEMBLY
*35 999451 00180 1 TOOL STEEL CHIPPER BLADE KIT
*ITEMS NOT SHOWN

REVISED 08/92



SH-5000, 8000/E/1.C./R.

#_
999451 00190 (5 HP) & 999451 00200 (8 HP) BLOWER ATTACHMENT




SH-5000, 8000/E/1.C./R.

KEY PARTNUMBER QTY DESCRIPTION REMARKS

899451 00190
999451 00200

-l

(5 HP) BLOWER ATTACHMENT
(8 HP) BLOWER ATTACHMENT

-h

1 70070223 1 WELDMENT, BLOWER ATTACHMENT (5 HP)
700 70213 1 WELDMENT, BLOWER ATTACHMENT (8 HP)
2 70070244 1 WELDMENT, BLOWER BELT GUARD (5 HP)
700 70236 1 WELDMENT, BLOWER BELT GUARD (8 HP)
3 70070217 1 WELDMENT, BLOWER IMPELLER
4 700 70224 1 SHAFT, BLOWER IMPELLER (5 HP)
700 70218 1 SHAFT, BLOWER IMPELLER (8 HP)
§ 70070249 1 BLOWER TUBE
6 70017923 2 PULLEY, 3" A GROOVE
7 700 15321 1 SPOUT KNOB
8 70017558 1 BELT, 4L38
8 70017561 2 BEARING, 1" L.D.
10 700 17488 4 FLANGETTE, BEARING
11 700 17423 1 DECAL, DANGER
12 700 17960 1 CLAMP, T-BOLT 4" I.D.
13 700 15140 1 BOLT, 5/16 X2
14 700 15356 8 LOCKNUT, 5/16
15 700 15367 2 BOLT, CRG 5/16" X 3/4"
16 700 15403 5 WASHER, 5/16 FLAT
17 70070253 1 SPOUT, BLOWER TUBE
18 700 15418 2 KEY, 8Q., 1/4" X 1-1/2"
18 700 15402 3 NUT, TINNERMAN, 5/16 - 18
20 700 15003 9 BOLT, 5/16 X 3/4"
21 700 17981 1 ROTOR SHAFT END CAP (PLASTIC)



SH-5000, 8000

0

999450 00080 TOW HITCH (NOT FOR HIGHWAY)

5 HP POSITION

FRONT {\ QQ
- L= = ) FIG.1
e S o~
—_— N
8 HP POSITION

FIG. 2

4



SH-5000, 8000

KEY PARTNUMBER QTY DESCRIPTION REMARKS

CHIPPER/SHREDDER TOW HITCH 999450 00080 PARTS LIST

1 70015403 2 5/16" HEX BOLT

2 700 15250 2 5/16" FLAT WASHER

3 70017879 2 SNAP PIN

4 70070107 1 BRACKET, SLIDING HITCH
5 700 15356 2 NUT, 5/16 NYLOCK

999450 00080 CHIPPER/SHREDDER TOW HITCH
INSTALLATION INSTRUCTIONS

WARNING A DANGER

Thistow hitch is designed to be used to tow your Chipper/Shredder behind a riding lawn
mower or garden tractor ONLY. Do not use the hitch for highway towing. Do not operate
the Chipper/Shredder with tow hitch attached.

Before operating machine, disconnect hitch from the tractor and Chipper/Shredder.Before using tow hitch,
theHitch Bracket (4) must be properly positioned. Place Hitch Bracket (4) in front two holes with a 8 HP
model, rear two holes for 5 HP model. Holes in the Hitch Bracket (4) are slotted to provide adjustment.
Tighten bolts (1) to 20 ft. Ibs. (SEE FIG. 1)

To install tow hitch, proceed as follows: (SEE FIG. 2)

1.

Lay tow hitch on flat, leve! ground with handle facing up. Remove both Snap Pins (3) from hitch.

Roll Chipper/Shredder over hitch and set front leg on tow bar one inch behind the open end of the
Hitch Bracket (4).

From the rear of the machine, pull hitch back and drop hitch channel over axle. Secure to axle with
snap pin (3). (As an alternative, the front of the Chipper/Shredder can be lifted and if needed placed
on a block so that the hitch can be listed and placed under the machine, hooking over the rear axle.

IMPORTANT

CHECK THAT FRONT LEG IS SECURELY HELD UNDER HITCH BRACKET (4). IF
NECESSARY, LOOSEN BOLTS (1) AND MOVE HITCH BRACKET (4) LEG. RETIGHTEN
BOLTS (1).

Place tractortongue betweenplates of Chipper/Shredder hitch. Install snap pin (3) through the holes
in the Chipper/Shredder hitch and tractor tongue. The machine can now be towed where needed.

Before operating machine, disconnect hitch from the tractor and Chipper/Shredder.

10



SH-3000, 5000

I\ \
r 2.3116 X 34 116 x ! (| ~—siaLe secTion
CHIPPER CHUTE [ |
END
| oo O | || SHAFT 1
1-174 X 1
N /A ‘
4 X
8B X W4~ 23116 X V4, / ENGINE END
A J 4
..I_::_._. imecemaadtll Q 4l sHAFT#2
Q W SHAFT &3
1-11/16 X1 216X /4
FIG. 1
SINGLE SECTION AN V
@ e - -—1 SHAFT #4
] Ttaxt|||zane x4 |{|'sexva
WV Yy
FIG. 2
CH'PP!NG 3 B
CHIPPlHG
bl
v
6" - 18" GAP
FIG. 3

1"



SH-3000, 5000

700 70547 SHREDDER KIT INSTALLATION INSTRUCTIONS

WARNING A DANGER

Shut off the engine before inspecting or setvicing any part of the Shredder. Make sure all moving
parts have come to a complete stop. Disconnect spark plug wire and negative battery cable on
electric start models.

Be careful when replacing chipping knives and shredding knives, these parts are sharp.

NOTE:  This ShredderKit has two additional shredding knives to provide more complete shredding
capability. Be sure to install shredding knives properly to maintain rotor balance.

STEP1: Remove rotor shatt end cap.

STEP 2: Loosen set screw holding lock collar on the chipper side rotor bearing.

STEP 3: Tap the lock collar using a punch and hammer until loose and remove.

STEP 4: Remove chipper chute fasteners and chute from frame.

STEPS: Remove socket head bolt and nut from shaft (1) (see drawing on page 11).
Slide knife shaft from rotor assembly and discard old shaft, shredding knives,

spacers, nut and bolt.

STEP 6: Installin shaft one (1) location new shaft, shredding knives, spacers, nut and bolt.
Follow order of assembly shown in Figs. 1 & 2 for shaft one (1) on page 11.

STEP7: Repeat steps 5 & 6 for shafts 2, 3 and 4. Be sure to install shredder knives and
spacers as shown in Figs. 1 & 2 page 11 for proper rotor balance.

STEP 8: Re-install chipper chute onto frame and tighten fasteners.

STEP9: Adjust chipper knive clearance between chipping knives and chipping blocks to
1/16 to 1/8" as follows:

A, Remove lower belt guard and discharge screen. Loosen set screw
holding lock collars on rear rotor bearing. Loosen lock collar using
a punch and hammer until it can be turned and removed.

B. Tap end of rotor shaft with rubber mallet until clearance between
knife and chipping block is 1/16” to 1/8" for each knife (Fig. 3 on page 11).

C. Reinstall lock collars. Turn collar in direction of shaft rotation using
a punch and hammer. Tighten set screws.

D. Check pulley alignment, using a straightedge. if necessary, loosen
set screws on both pulleys and move them so that they are in line.
Make sure that idler pulley contacts the center of the bett. Retighten
set screws.

E. Install lower belt guard and discharge screen.

999222 02249
12 04/92



SH-8000/E/1.C./R.

58X V4

P — SINGLE SECTICN

1-1/4 X 4 11118 X 1
N
i <) | |

N\

218 74 AEL RSO IRRVE S

e e O | s

2-218 X /4

Q. M srarras
FIG' 1 1-1116 X1 218 X 34
SINGLE SECTION —__] | _X VAX Ve s X34
@ R B 11 s SHAFT a4
\ - -
L AR SHIRE/ PE 2318 X34 B X V4

FIG. 2

CHIPPING
BLOCK

CHIPPING
KNIFE

118" . 18" GAP

FIG. 3

13



SH-8000/E/I.C./R.

700 70546 SHREDDER KIT INSTALLATION INSTRUCTIONS

WARNING A DANGER
Shut off the engine before Inspecting or servicing any part of the Shredder. Make sure all moving
parts have come to a complete stop. Disconnect spark plug wire and negalive battery cable on
electric start models.

Be careful when replacing chipping knives and shredding knives, these parts are sharp.

NOTE:  This ShredderKit has two additional shredding knives to provide more complete shredding
capability. Be sure to install shredding knives properly to maintain rotor balance.

STEP1: Remove rotor shaft end cap.

STEP2: Loosen set screw holding lock collar on the chipper side rotor bearing.

STEP 3: Tap the lock collar using a punch and hammer until loose and remove.

STEP 4: Remove chipper chute fasteners and chute from frame.

STEPS: Remove socket head bolt and nut from shaft (1) (see drawing on page 13).
Slide knife shaft from rotor assembly and discard old shaft, shredding knives,

spacers, nut and bolt.

STEP 6: Install in shaft one (1) location new shaft, shredding knives, spacers, nut and bolt.
Follow order of assembly shown in Figs. 1 & 2 for shaft one (1) on page 13.

STEP7: Repeat steps 5 & 6 for shafts 2, 3 and 4. Be sure to install shredder knives and
spacers as shown in Figs. 1 & 2 on page 13 for proper rotor balance.

STEP 8: Re-install chipper chute onto frame and tighten fasteners.

STEP9:  Adjust chipper knive clearance between chipping knives and chipping blocks to
1/16 to 1/8" as follows:

A. Remove lower belt guard and discharge screen. Loosen set screw
: holding lock collars on rear rotor bearing. Loosen fock collar using
a punch and hammer until it can be turned and removed.

B. Tap end of rotor shaft with rubber mallet until clearance between
knife and chipping block is 1/16" to 1/8" for each knife (Fig. 3 on page 13).

C. Reinstall lock collars. Turn collar in direction of shaft rotation using
a punch and hammer. Tighten set screws.

D. Check pulley alignment, using a straightedge. Iif necessary, loosen
set screws on both pulleys and move them so that they are in line.
Make sure that idler pulley contacts the center of the belt. Retighten
set screws.

E. install fower bett guard and discharge screen.

899222 02250
14 04/92



SH-3000, 5000, 8000/E/I.C./R.

DECALS

e \"/;x

ABMIST TS PROM
AVERY SINECTION

Always use the tamper provided with the unit to
» Rotating blades will cause serious personal injury.

push material threugh the inlet flaps into the hopper.
Do not use sticks or rakes. Never use your hand to
push material threugh the inlet flaps. Always wear
eye protection which meets A.N.S... Z 87.1 standard.
Gogéles are provided with the unit.

« Keep hands and feet out of discharge opening

and away from discharge area.

« Do not operats unless shield is properly in place.
Blades coast to a stop. Keep bystanders at least
33 feet away.

« To avoid serious personai injury, stop engine,
remove spark plug wire and allow machine to
cometoa complete stop before clearing
cbstructions or making adjustments.

fet o,

. matadtt s 3 899450-00170
-kmmmmumwmumnlm

. Mmcomxormnuuhﬂm:m“

wRng s you need 2 Fweay from operatng and CisCherge srees.
manuai or decais. contact your Ecne oeser or . .
mn.lmmmnmdmlmm + Hunm jams o decomes clogged. S engine off
Zunch. K. 80047, gt away and let all Moving parts come 1o 3
compiete 3100 Disconnect the sparx plug wwe. Use
« Keeo hands. feet. face and clothng out of shreoder only 8 wooden steX 10 Cleas swey discharged
happer miet and chipper chute it 3ng Tway irom matenat or blockage.

Rotating cutter blades.
Do not operate unless
discharge screen is

:‘w"_' U area and meving paS 18 avord sencus « Keep 3l shieids 3nd servioe doer in pisce 576

securely sttached.
* Kewp nanos ancd feet out of discASDE soMung when
machine s runmng. AGLALING CUTING K0S :NTI08 » Do not use hands or feet 18 ciser matensl from the
€0emng wiil Cause sentus personal vy, gischargs srea.
« Do not ingtall parts. or remove. adjust 8¢ senrnce the

= Weer ANSI approved salery Soggies ans aar N y .
CiSCRAITE SCTREN OF ANty Ot DINT While the +Y
prowecaen. Mnn:ummwgnamwwmm bo'te’d In place'
» Do net wesr leose titting cisthing, Sieves. gmunepvn.naumgnmwmmbom 99945000198
-t . fun engine in 3n enciosed el - AINBLN §18 !

$95450-00180 4

Kt AT SR S R

e T STARE 3:5 .

T, MOVE ENGINE CHOXE LEVER TO “FULL DRORT™ POSTION. IF ENGINE HAS ALREACY BEEK AUNNING,
00 NOT USE CHOKE LEVER,

2 MOVE ON-OPY SWITCH TD “ON° POBTON.

2 MOVE CLUTCH LEVER ALL THE WAY DOWNL

4 PULL STAAT ROPE OUT MAMLY TO START EINGINEL ON ELECTRIC START MODELS. TURN KEY TO STAAT POSITION.
MOVE ENGINE CHONE LEVER TO "PARTIAL CHOKE”™ FOBITON CNCE ENGINE STARTS. AFTEA A PEW SECONOS. MOVE
CHOXE LEVER TO “NO CHOKE" POSTION.

£ SLOWLY MOVE CLUTCM LEVER UP TO TRAMGFER POWER TO THE INTERNAL ACTATING CUTTING BLADES.
S EE AT ™ 12 ¢+ - - S S

1. MOVE ON-OFF SWITCH TO “OFF=
3 REEP CLUTCH LEVEL UP UNTR. ALL NOYING PARTS MAVE COME TO A COMMLETE STOP.

If this shaft is turning, rotating
blades can injure. Look at
white mark on the bearing.

2 999450-00160 \ ‘ uwso-oy

5 999450-00190

15



SH-3000, 5000, 8000/E/I.C./R.

Rigks / Serious Injury - Violent reaction may occur

PULL IN - Branches may be Quickly pulted by mowving blade. Stubs on
Branches can catch on gioves. ciothing, e1C. and ¢an pull hand into machine.

WHIPPING - Biace may cause viclent wheping of material, Do not use rakes or
ShTiks 10 push matenal into hopper. Use tamper suppked with unit.

THROWN OBJECTS - Pieces of maternial can be thrown Sack at operator or
bystancer. Stay n operaior 2one. Wear sye praiscton.

CLOGGING - Feeding overs:zed or excessively wet matenal wi jam rotor blaces
and cipg machine, Bnmbladohacomtcampm;m.mm
remove S3ark wire before cleanng ciog.

INLET FLAPS - Do not use the unt uniess inlet flaps are in posiion. i faps are
broken or mussing, 6o Aol use the urit untd they are replaced.

$99450-00150

RS S R .

R e AN T
ROTAT!NG CUTTING BLADES
Keep hands and feet out of inlet
and discharge opening while
machine is operating. To avoid
serious personal injury, stop
engine, remove spark plug wire
aifow machine to come to a complete stop before
Cearing obstruction or making adjustments.

7 $99450-00230

# you need replacament manual or

decals, contact your ECHO desler or
ECHO, INCORPORATED, 400 Cakwood
Road, Lake Zurich, llinois 60047,

8 £99450-00240

16

Phb-at Ry ,;‘*""«*‘v:‘ .

WARNIN»;  AADANGER

CLUTCH LEVER

1. Move lever down.
2 Startengine.
3. Slowly move lever up to make blades rotate.

IMPORTANT: MOVING LEVER DOWN WILL NOT STOP
BLADE MOTION.

1. Laver must be up.
2 Shut engine off - blades slow gradually.
3. Letali parts completely stop.

To engsge power 1o shredder: gl 1P

To disengage power fo shredder: v DOWN

PPILI00220

-] 999450-00220

$99450-00250

#WARNING A DANGER

To svoid a fire. keep lssves, grass and
other comburstibie mawrials ywry from hot

ongine mutfisr. Alweys wips up fusl apiils,
00 not start within tan feet of fusiing locstion.
Usa iong neck fexsdle fusl filer spout.
L e

11 999450-00200



SH-3000, 5000, 8000/E/I.C./R.

KEY PARTNUMBER QTY DESCRIPTION REMARKS
1 999450 00210 1 DECAL
2 999450 00160 1 DECAL
3 999450 00170 1 DECAL
4 999450 00180 1 DECAL
5 999450 00190 1 DECAL
6 999450 00150 1 DECAL
7 999450 00230 1 DECAL
8 999450 00240 1 DECAL
g 999450 00220 1 DECAL
10 999450 00250 1 DECAL
11 999450 00200 1 DECAL
ACCESSORIES
999450,00010 PROTECTIVE COVER
999450 00020 FINE SCREEN 3/8" HOLE (3 & 5 HP)
999450 00030 MEDIUM SCREEN 3/4" HOLE (3 & 5 HP)
999450 00040 COARSE SCREEN 1-1/2" HOLE (3 & 5 HP)
999450 00050 FINE SCREEN 3/8" HOLE (8 HP)
999450 00060 MEDIUM SCREEN 3/4" HOLE (8 HP)
999450 00070 COARSE SCREEN 1-1/2" HOLE (8 HP)
999450 00080 TOW HITCH (NOT FOR HIGHWAY)
999450 00090 LEAF TAMPER
899450 00100 DEBRIS BAG
* 999450 00110 CHIPPER KNIFE KIT
* 999450 00120 3 HP ENGINE MAINTENANCE KIT
* 999450 00130 5 HP ENGINE MAINTENANCE KIT
* 999450 00140 8 HP ENGINE MAINTENANCE KIT
999451 00150 WET DEBRIS SCREEN (3 & 5§ HP)
999415 00160 WET DEBRIS SCREEN (8 HP)
999451 00170 DUAL BELT KIT (SH-8000R)
999451 00180 TOOL STEEL CHIPPER BLADE KIT
999451 00190 BLOWER ATTACHMENT (5 HP)
999451 00200 BLOWER ATTACHMENT (8 HP)

* KITS CONTAIN THE FOLLOWING ITEMS:

BRIGGS & STRATTON AIR FILTER ELEMENT
PTO BELT

SPARK PLUG

KNIFE SET

17





